INSTRUCTION MANUAL,

1419 Scals AWD RS Nitrg & Elsstric Pawered Carr

RH1027 XR4 EBD (Brushed)
RH1028 XR4 EBL, (Brushless)
RH1029 XR4 NI  (single speed)
RH1030 XR4 N2 (Two Speed)

(EFELHR®



RH1029 XR4 N1 (single Speed)

SpeCS : Ad justable Knuckle Arm

| Light & High Impact Rear Susp. Arms
1. Length: 465mm Big Bore Shocks for Stable Running | /
2. Width: 256mm A
3. Height: 180mm A

A\ 2

4. Wheelbase: 275/280mm \ Srinfacotilnly ol
5. Gear Ratio: 9.1: 1 ‘ o Water Proof RX box
6. Tyre: 295*40 e Vﬂl’lD and Two: Speed System

Grub Screws for Adjusting S

Ground Clearance

Standard Equipments:
Pull Start Engine

with Slide Carb.
2., Throttle Servo: 3kg/cm 2-piece chassis design

3. Engine: 60.18 or SH. 18 SR . Tor e sniads

4, Radio: 2CH AM 7

1, Steering Servo: 3kg/cm

"7 Low GG gearbox
> design
B5cc Fuel Tank

Big Bore Shocks for Stable Running

Light & High' Impact

y
Quick Resposen Steering

Design with CVDs Front Susp: Arms

RH1030 XR4 N2 (Two speed)

Specs 8. Adjustable Knuckle Arm
| Light & High Impact Rear Susp.Arms

Big Bore Shocks for Stable Running \ /

Length: 465mm
Width: 256mm i
Height: 180mm b

1.

2

3 Re~irforced Body Posts
4, Wheelbase: 275/280mm \ =

5,

6,

Gear Ratio: 6. 1:1(H) 9.1:1(L) Water Proof RX box

4WND and Two Speed System
Tyre: &95*40 Low CG gearbox design -

-

Front Chassis Brace

Grub Screws for Adjusting i

Ground Clearance

Pull Start Engine,”

with Slide Carb.
2-piece chassis design
for ‘easy upgrade T Low 08 gearbox

design

Standard Equipments: 85ce Fuel Tank

1, Steering Servo: 3kg/cm Big Bore Shocks for Stable Running
2. Throttle Servo: 3kg/em
3. Engine: GO. 18 or SH. 18

4. Radio: 2CH AM

Guick Resposen Stac;rrng Light & High:lmact

Design with CVDs fifieat25ueh: At

Page 1 of 20



FRONT & REAR SHOCK ASSEMBLY

Front Shocks Rear Shocks
10222 10222
/// =
i —— ——
10539 / 10539 < ‘l
10226
o - P
— < 10538
et o
~ _— RH5102 (M3)
* = 3 o —— . —
. - RH5102 (M3) =
10021 (GP) 4006 — —— @ | ;>=- 0106
1002gi(ER) =TT L.
N — T
: = 10108 ~ ~— 10237 (€2. 5)
\ . _
2 \\
j / 10106 —
L ) 10333 (P) e Tl
il . / . 10334 (EP)
. ¥ J /— = 10224 < gl
== foz24 = T o — g
. e ~
T 10540 =T— 10540

e 10540 —— -
_— 10540—— [N
3' B 0538 — N
’)_’7_‘———’ R
10214 - 10220 10214 — —— 10220

o ; L 10022 (GP)
(Dia.2-1) (Dia. 2-2) 10024 (£P)

Chassis Assembly

10315 <, :
= 1043 »

. 10247(M3*B) /

h

10542 10247 (m3*a

10157~

10247 (M3%8) —q_:ij-f /
[ ] A=
10216 ————— é 10135¢ §

- 7
10248 (M3¥12) - / 0240 (M3+8)
10216 — A I 10135 — ) ”
. € Vi — 10248 (N3%12) e -
: & > -
R / \ 10136 \ 10247 (M3+8)
/ \ =S S

TS 10240 (M3%8) 10241 (M3%10)

10316 l 0154 ‘
10215 b '
(Dia.2-3) ‘ 4 /\\

10247 (M3%8) ——— R& _,;10]56 10542

:
10153 (8%5+2. 5
T~ 10135

10153 (8%5%2. 5)

BOM 10154 —
THPE ] SPEC ant Yy
s i 10408
utton Hea Hox Scros| (e Wava s 10247 (M3%8) ‘f&‘_‘

W3eg 21
Flat Head Hex o e =
Eclip (%] a8 |

Bal | Bearing C) oBHesH2 5 E]

N
.. RH5102 (M3)
10412

85125 (M3%10)

(Dia.2-4)
Page 2 of 20



Tiee 1oon SPEC ary 10245 (M3%18) 10251 (M3%36)
Pt s s, | P =10 ¥ \\ 10248 (W3*12) 85125 (M3#10) )
Button Hesd Hex WIS
Soraw (= Woe1Z \ \ J))
Cap Head Hex Sorew D g‘:’a \ )
—T I 00— :
Flat Hand Hex = Wae14 /
W iE
ot Soree = iy 10251 (M3+36)

Screw

Washas 5443140 2 2 \\ Qf

s z 85184 (M3*12) .% 10101 —
Rirg Self Tapping T 3u4 2 ~

Nylon Lock Mut

Eslip 25

[0 Ghvod S5vst o8 10228

]
915 60412 6%a 5 \

-
0
e -
pori 10309 7 85144 (3%4
Bal| Bearing O e “*—-‘\._‘ ( )\

&

10241 (M3%10)

0'Ring

wolalsl o

10115 85125 (M3%10)

10221 —

Fraont Assembly

10114 10249 (M3%14)

10249 (M3%14)

T10043 10249 (N3*14)

10233 (10%5%4) \

&Q

10!45/

10114
10241 (M3*10) 4

(Dia. 3-1)
N~ 85127 (M3%18)

Gearbox Assemb !y

10233 (10%5%4) -RH1006/1007/1017
10234 (10%5%4) -RH1016

10238 (2%10)

RH5117 (M44)

10133 10232 (15%10%4) -RH1006/1007/1017
o 10152 (15%10%4) —RH1016

(Dia. 3-3)
10240 (M3%8) \
10162 '
\ 7 w20
85185 (N3+25) \
10249 (M3%14) /\ w BOM
TYPE 100N SPEC ory
Rear Assmebly / -;5- . Raashax e Yo 317 | g —
; Assemb |y Toping bk Svme
101215\ g N\ ‘ v o x| gy L2t 2
10249 (M3%14) —__ Sorms u3e12 -
Cap Head Hex Sorew e ?
——_ 10216 —_ 83133 (W4x10) el :
. % Flat Head Hex | ] x4 s
10318 i % N \ \ W335 2z
/ 10221 / 10230 % 85034 e o Barmr B B '
. 10102 ‘J}J ugr10 2
10312 / Ring Se1f Tappin
10217"’/@@ =% =) e 2| T o 2
- Washer G443, 1402 2
a0 —__ 1oi8 1 10241 (M3x10) v ’
10117 — & Ny lon Lok Mot - W 3
10233 (1 0%5%4) A . 10251 (M336) o = o .
/ 95 05+ Soval 55 | 4
o / N ot 10121~ \\ o ® et
) ai5ra10ed 2
o Saiiend THEas ~ 10248 (M3%12) e ®) o 1o
19
10245 (W3%18)
\‘\/ e T10043
s '8
10024— & /
b
\&: \./
" 85034
85184 (M3#12) — & ' (Dia.3-4)
i s Page 3 of 20 5 L '



TYPE 100N SPEC aTY
Round Head Self
[ 246 4
Tapping: Hex Sorew — T10021 .
T g , Engine Assembly
Serew
M3*15 2
Cip Hesd Hex: Sevew — ey -
Flat Hesd Hex = HasI0 1
PO010 GO .18 Engine w/glow plug
S6E Sari n Hawd [ 10170 PO011 SH . 18 Engine w/glow plug
Washer ag*al 1#0.2 1 (.} ) /
L=
Niylon Lodk Nut - <] 5 10195
0" Ring O e 2
Ball Bearing O #10%a5%4 2 101 69 o
10168 k 10246 (M3%28)
85148 (2%6) . il

\ “ 85118 (M3*15)
y |
,. |

) E — RH5102 (M3)

RH5117 (M4%4)

\\.

1@233(10*5*4) 7

ra 10334 Q .
(single speed 16T)
L= % RH5102(M3) ¥ 1

e RH5562 (M3#8) —

P | 1013 T o322
. (Two speed 21T)

—

85118 (M3¥15) < Fg f
RH5102(N3) — * e d {7
.

10240 (Ma*8) <——

85125 (M3*10) (Dia.4-1)
L 10133
10005 10174 —
SPIRIT N1 Central
. ‘ RH5190 (E4)
ranmssion §
—— RH5117 (M4*4)

RH5116 (M3%3)

BOM 10174 .
TYPE ({57 1) SPEC ary 1 0250 (MS*ZO} = \
Dap Hesd Hex Scven | [mem freen) 2 b 10175 \.\
s : \
Flat Head Hex Y= ':;:;n : R 10233 (10%5%4)
Haxa 1 -_ O - il -
Set Serew | | v = 10176 ~— At N 10228
— a - 5 = h > RH5190 (E4)
it sewrics: | ) it ; 10233 (10+5%4) (Dia.4-2)
g o 10247 (H3*8)
10176 g
v ‘\\.‘.
RH5117 (M4#4) \
i 110243 (M3%10 1/2T)
10006 ——

SPIRIT N2 Central

RH5190 (E4)
Tranmssion '

Lo
Q &f

(Dia.4-3)

TrRE |caon spec ary : N
\ 10183
o Hgaa Mas SeeH =" Waxin 2 \
10180
M3IHE 4
Flst Head Hax | ol 4
M3+20 2 / ' l
1343 1 ( -
Satsorer ] 2= : vy - , __RHG117 (Mdx4)
Eclip (] a4 1 & & & \ . /
. /
One Way B 12806 34 4 1 /
e Way Bearing & P .
8sl| Baaring O alOraad 3

Page 4 of 20



10240 (N3+8)

10240 (M3%8) ~__

o

" HOO11

Steering Servo

(Dia.5-1)

HOD12 ~

Y |
-

10247 (N3%8) “——

—

10351 ——

10350
10351-

(Dia. 5-5)
10546

i 10146
85170 (3%15) l -/

85026

— 10161

2] sl \
s \ l,«'# ". \‘\

q”""tt t
85125 (M3%10) —"'\ T
¢ ® .

~

: » RH5116 (M3%3)
% Hooi ———%
‘ 10225

10161 —
—— 10241 (M3*10)

'ﬁ'ﬁ’

Throttle Linkage

e S

10241 (M3¥10) =

Receiver Assembly

= 10160 .

(Dia.5-2)
(Dia.5-3)
10004
Fuel Tank Iﬁ!
-
10544
10158~ l
10237 (E2.5) . a (Dia. 5-6)
. o 10227
10256 (346) —— E
.‘ & T 10240 (M3%8)
10546
10240 (M3+8) - ' l
S R
) L ——— {0247 (M3+8)
f0i58 — T
10545 I
10247 (MaHE) —

Page 5 of 20



XR4 N1 and N2 are almost in structure but the central
transmission(Diagram 4-2 and 4-3).
For hobbiests, we have optional front and rear sway bar
for upgrade, which adds higer racing performance,

Optional Front & Rear Sway Bar #10324.

10219
RHS116 (M343) \
10223 Y |
R e A'
10324 — )
10218
e g
10239 43+6) < o

RH5116 (M3%3)

(Dia. 6-1)

(Dia. 6-2)

(Dia.6-3)

Page 6 of 20



1 6STON
(8+EN) owm__u_. (OL+eH) 52158 (8*EN) L¥20 L —— .n._. :
T \
Ty Ty T

o
(174 ] B

(8= 10" gy "91Q'@8g) "SIESEYO
(I-¢ ‘elq ®seg) ‘sisseyo syl o3 8yl 01 1jBYs SAlJp |[EJIUSD JBdl

Alquesse aui3us ayy uelysi| g PUE UOISS|WSUBA] |E43USD B|qUassy ‘[

(01%6W) 62168 — T L

L

(O1#EW) Sz198

(1-¢ 'Bl1Q 99%) ‘sisseyo ayj 03
A|quasse jU04) ay3 9 |quessy ‘p

(g 'B1( 98G) 1Jed Jeal

SisSeuo 03 A|quessy Jadung Juoiq ojquessy “g

0¢ 40 [ @3ed

(B%EW) Lbe0 ) —_

1 &
— M L}

(01 %EW) | #201

— “ R~
ks///

—

—— (0l*EW) 1¥20!

(-9 ‘Z-¢ ‘|-G 'elg @8g) 'sisod Apoq 8yi o3 Apoq pelinod 8y} 2| qusse usyl
pue wajsAs olpes syl dnieg 'siseys ayl o] A|qusse SOAISs Fullae]s/a|31304y} ‘A|qusse xog J4oAIa094 Byl o|quasse A||euly g

(b)Y COLSHY

(E-¢ela

(G=G J0"§-g el 99g)
's|eaym ayy uajysi |

95g) ‘sISseyy a|quassy

"8

.

(] T .

(01*EN) 52158

hﬁlm" ‘Bl @@wu 'sSIsseyo ayiy o3l

A|quesse ieod By} 9|qUIssy ‘g

g — 7 (B*EN) LbZOL

7.
(B*EM) OVZ0L

(0-c ‘Bl 98g) "A|quasse yuel
[8n} Byl Uay} ‘sisseyd syl o}
sysod Wuel [ani 8yl uajseq ‘|

5d63% AToUEESy



RFH1027 XR4 EBD (Brushed)
RKH1028 XR4 EBL (Brushless)

Specs :

1. Length: 465mm
2. Width: 256mm

Ad justable Knuckle Arm
/
/
3. Height: 180mm Big Bore Shocks for Stahle Running

4. Wheelbase: 275/280mm \
5. Gear Ratio: 8.3 : 1 \
6. Tyre: @95*40

¢ ", Light & High lmpact Rear Susp. Arms
L9 ot
Low €G gearbox design — |

Grub Screws for Adjusting Ground Clearance -

Slipper System for Spur Gear Protection

-/Remforced Upper Plate

Big Bore Shocks for

table Running

2-piece chassis design for easy upgrade

Standard EquimeHtSZ Qualified Electronics System'/
1. Steering Servo: 3kg/cm

Guick Resposen Steering Design with CVDs =
2. Motor: 550 ( SPIRIT EBD )

3650 ( SPIRIT EBL )

3. ESC: 300A ( SPIRIT EBD)
30A (SPIRIT EBL )

4. Battery: Ni-MH SC1800mAh 7.2V ( SPIRIT EBD )

Li-Po 2700mAh 7.4v=250C ( SPIRIT EBL )
5. Radio: 2CHA M ( SPIRIT EBD )

i Low CG gearbox design
Light & High Imﬁ;ct Front Susp. Arms
2CH 2.4GHz ( SPIRIT EBL )

SRIRLE 5Bk Brushisss Fystism 3555 SBIRLT EEB Brushsd Systsm 3sbs

Py "

Page 8 of 20



XR4 EBD and XR4 EBL are converted from XR4 N1, having same front assembly. Please refer to Dia. 3-1.

And the rear assmbly is all same as XR4 NI but without 10249 (Na¥14)

1 10248 (M3%12)
10221 . 10248 (N3¥12)

: 10216 \\ 1 X 10319
motor battery, charger and radio. ¢ Y ot -
- 10315 10236 (E8) \ KT {0249 (Maw14)
85034 — 10153 (8%5%2. 5) s

center outdrive cup(see Dia. 9-3)

Attention: XR4 EBD and XR4 EBL are only different in ESC,

_ _10241(3*10) | e
Central Assembl g e T r - =
LUentra ASSel v | L} =
al # y ; % e | My : 10137
_ 10240 (M3%8) 015 ‘ : L
101464 85034 10240 (M3*8)
-85184(3:12} Hores 10241 (M3%10)
10827 -I'
10247 (M3%8) ~ - \ X 10542 Ao E \ ¥ ?" '
L ?: .f s _ o = 10247 (M3+8) ¥
BS126(M3¥10)— 5y : i %
_ ; }\_, 10542 —
10326 . R 10247 (M3%8)
— 10325
10409
(Dia.9-1) 10326 = {0247 (M348)
RH5102 (M3)
Front Bumper Assemb |y Ay, k1'0412
4 L .
L 85125 (M3%10)’ (Dia.9-2)
~ o 10189
aear Asssimhly ¥ \
Rear Assembly 10247 (M348) 1025_? :
Motor Assembly rooae gios o
T10024/710025 io192 10196 .
Differecial slipper complete \ : . (o)

10193

is preinstal led in rear 10194 @Qz \
- RHS117 (M4#4)

assemb |y, comp|ete. 10183
10192
10228 10195P;
QQ 10200

HO029 (Brushed)

-

RH5117 (MA%4)

W .

HO028 (Brush | ess)

-

RHS190 (4) 0’9&11 N

-
o
v,.i.

~10123 10247 (M3+8)
gsta2maxio) < &%\ 1
10323 (231}
. . _
10237 (€2. 5) (Dia. 6-6)
ESC Steering Assembly
10188
5 10240 (W3%8)
Rece )
HOO026 (SPIRIT EBL) HOOZ7 (SPIRIT EBD) ’ t 10248(_M3*12) Hecalval
: ' ~1 HOO14RX
; oD HOOO7 (AM) (2. 4GHz)
§ {4 — - 10215 : /
HOO11 10220 i
o . 10144
(Dia.9-4) (Dia. 9-5) -y, (Dia. 9-7)

Page 9 of 20



XR4 EBD and EBL is almost same but in electronics. XR4 EBD comes with brushed system and XR4
EBL with brushless system. For hobbiests, we have optional front and rear sway bar for upgrade,
which adds higer racing performance.

Other assembl|ies please refer to Page 4 and XR4 N1 instructions,

Optional Front & Rear Sway Bar #10325.

0219
RH5116 (N3%3),
10223 vl ; _
0820 —— ml,_ ‘C"' ¥ oi”e \‘“1'0244(M3*14)
10826 — : y
0218
€ §
> i ’ . | ‘
10239 (Mg*8) <—— * /'
10210
RHG 116 (M3%3) ~ ‘*u102]9
§ 10220
g (Dia. 10-1)
[ § -
(Dia.10-2)

10546
‘ 10350 —__

F
i e
(e

i

10350 ~—

10546

. RH5103(M4)

(Dia.10-3)

Page 10 of 20



(BxEW) 0720} =

o
"

— (01*EN) 52158

(y~€ 'BlQ 998) ‘}Jed ieaJ SISSEYO

0] A|qusse JeaJs a|quassy ‘f

(y—6 'B1Q @2G) '@8eMqul| pue

oAlas Sul4s91S 3| qussy

:im.. ‘elqg wmmV ‘Juoc.d) sisseyo

01 A|qusse juoJ]l 9|quessy ‘g

0¢ 40 || °3ed

¥ L00H

AUBYERS EESTUERTY

(L-6 ‘v—6B!Q @28) 'dnies 01 wayjl 199uuoo pue Auslleq ‘isAl808.4 'QS] 9|quessy ‘g

- (8%EW) L0

(9-6BIQ 298) °1lBYS SAl4p |BUIUSD
pue A|qussse Jojow ayj JUnop “g9

Y
.m.d -

T (01*EN) 62168

(z-6 ‘elQ @9S) 34ed Jeed sisseyo

?5 £015HY

(6-§ ‘¥-G ‘Blg 995)
°S|89YM By} JUNOY *G

03 A|quassy Jadwng juoi{ o|quessy ‘g (1-6 'elq @°8)14ed sisseyo Jojuso A|quassy *|

*§431S ATARISSY



Common Part List

10001-Front Shocks 2pc (GP)
10021-Front Shocks 2pc (GP)

10002 - Rear Shock Tower 2pc (GP)

10354 —Rear Shock Tower 1pc
10022- Rear Shock Tower 2pc (GP)

10353 - Front Shock Tower 1pc

4 4 s &
L & L

10008 — Rear Shock Tower 2pc (EP)

10007-Front Shocks 2pc (EP)
10024— Rear Shock Tower 2pc (EP)

RH1027/RH1028/RH1029/RH1030 10023-Front Shocks Zpc (EP)

RH1027/RH1028/RH1029/RH1030

10104-Rear Shock Spring 2pc (GP) 10105-Front Shock Shaft & Piston | 10106-Rear Shock Shaft & Piston

10103-Front Shock Spring 2pc (GP)
10334-Rear Shock Spring 2pc (EP)

10333-Front Shock Spring 2pc (EP) Set 2sets

Set 2sets

MMAAAAANMB

IR RVRYRTRAL
TURRYARN]

MAAA AN

RH1027/RH1028/RH1029/RH1030 RH1027/RH1028/RH1029/RH1030

10108-Rear Shock body 2pc 10539-Shock Upper Cap 2sets 10540-Shock Lower Caps 2sets

RH1027/RH1028/RH1029/RH1030

10107-Front Shock Body 2pc

RH1027/RH1028/RH1029/RH1030

.00 O
o0 O

RH1027/RH1028/RH1029/RH1030

A a
OO0

RH1027/RH1028/RH1029/RH1030

10538-Shock Lower holder & Adjust| 10114-Steering Knuckle Arm 1set 10115-Upr ights 2pc 10117-Rear Hub Carrier 2pc

x| &b 1

RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030 RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030

10123-Gearbox Housing Set 2pcs

&

RH1027/RH1028/RH1029/RH1030

10121-Rear Susp. Holders 2pc

“

RH1027/RH1028/RH1029/RH1030

10118-Rear Drive Shaft 2pc 10120-Front Susp. Holders 2pc

I~

RH1027/RH1028/RH1029/RH1030 RH1027/RH1028/RH1029/RH1030

10125-Diff Case 2pcs

RH5526-Diff 16T Gear Washer épcs | 10124-Diff. Drive Gear w/pin 2sets 10003-Di ff Gearbox Set 1set

RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030

Page

12 of 20



Common Part List

10126-Diff Drive Spur Gear 2pcs

38T

RH1027/RH1028/RH1029/RH1030

10127-Diff Drive Gear 2pcs

13T

e

RH1027/RH1028/RH1029/RH1030

10128-Diff Bevel Gear S. 4pcs

RH1027/RH1028/RH1029/RH1030

10129-Diff Bevel Gear B. 4pcs

RH1027/RH1028/RH1029/RH1030

10130-Diff Pin 2pcs

RH1027/RH1028/RH1029/RH1030

10131-Washer 6pcs

RH1027/RH1028/RH1029/RH1030

10132-Di ff Drive Cup 4pcs

YYYY

RH1027/RH1028/RH1029/RH1030

10133-Center Coupler 3pcs

HHH

RH1027/RH1028/RH1029/RH1030

10135-Servo Saver (GP) Iset

Y

RH1029/RH1030

10136-Servo Saver Post Zpcs

RH1027/RH1028/RH1029/RH1030

10137-Steering Ackerman

RH1027/RH1028/RH1029/RH1030

10145-Whee| Hub 4pecs

RH1027/RH1028/RH1029/RH1030

10146-Antenna Pipe Set 2sets

RH1027/RH1028/RH1029/RH1030

10147-Servo Saver (EP) 1set

RH1027/RH1028

10350-SC truck whee| complete 2sets

10351-SC truck tyre & insert 2sets

RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030

10352-5C truck rim 2pcs

RH1027/RH1028/RH1029/RH1030

10309-Front CVD 2sets

RH1027/RH1028/RH1029/RH1030

10542 ~Chassis Front Part Tpc

RH1027/RH1028/RH1029/RH1030

10409-Bumper Rail 1pc

RH1027/RH1028/RH1029/RH1030

10311-Front Lower Susp.Arm 2pc

10312-Rear Lower Susp. Arm 2pc

RH1027/RH1028/RH1029/RH1030

RH1027/RH1028/RH1029/RH1030

10316-Servo Linkage 1pe
O
10317-Front Upper Susp. Arm 2sets
Gem————=0
e

‘RH1027/RH1028/RH1029/RH1030

10318-Rear Upper Susp. Arm 2sets

o=———=a0
= =9

RH1027/RH1028/RH1029/RH1030

Page 13 of 20




Part List

10319-Steering Arm 2sets

RH1027/RH1028/RH1029/RH1030

10320—Central Dongbone R. 1pc

RH1029/RH1030

10321-Chassis Plate Rear Part 1pc

RH1029/RH1030

10151-Manifold Gasket 6pc

P
& P

RH1029/RH1030

10152-Metal Bushing 15%10%4 6pc

10153-Metal Bushing 8%5%2.5 6pc

10154-Servo & Upper Plate Mounts
1set

bl e o

RH1029/RH1030

10156-Upper Plate 1pc

RH1029/RH1030

10157-Upper Steering Plate

RH1029/RH1030

10004-Fue| tank Set 1set

RH1029/RH1030

10158-Fue| Line 2pcs

RH1029/RH1030

10159-Front/Rear Chassis Brace

RH1029/RH1030

10160-Recejver Box lset

RH1029/RH1030

B5026—Switch Cover 2pcs

RH1029/RH1030

10161-Servo Horns

>

RH1029/RH1030

10162-Chassis Brace mount 1pc

-

RH1029/RH1030

10163-Stopper bpcs

< N <
S \J' 8
RH1029/RH1030

10164-Throttle Linkage 1set

— =

=

RH1029/RH1030

10165-Central Dongbone F. 1pc

RH1029/RH1030

PO010-G0. 18 engine 1pc
PO011-SH. 18 Engine 1pc

RH1029/RH1030

10167-Air filter 1Set

o

RH1029/RH1030

10168-Tuned Pipe 1Set

&

RH1029/RH1030

10169-Sil icone Coupler 1Set

=

RH1029/RH1030

85195-Zip Tie bpcs

RH1029/RH1030

Page 14 of 20




Part

List

10170-Manifold 18et

K=

./-

‘RH1029/RH1030

85035-F lywheel 1pc

Y

RH1029/RH1030

85087-Clutch Nut 2pes

H H

RH1029/RH1030

85045-Clutch Shoes & Springs

|5Q§

RH1029/RH1030

10173-Engine mount Zpcs

o=

RH1029/RH1030

10331—-Clutch Bel | (16T) 1pc

¢

RH1029

10322-Cluteh Bel [ (21T) 1pc

="

RH1030

10005-Central Transmission

Comp lete 1Set (Single Speed)

RH1029

10174-Central Transmission

Bulkheads 2pcs

RH1029/RH1030

10175-Brake Post 1Set

RH1029/RH1030

10176-Brake Set 1set

N\

RH1006/RH1007

10177-Brake Cup 2pcs

LU

RH1029/RH1030

10178-Single Speed Shaft w/pin

RH1029

10179-50T Gear (Single Speed) 1pc

RH1029

10006-Central Transmission

Complete 1Set(Two Speed)

%

RH1030

10180-Two Speed Clutch 1Set

RH1030

10181-Two Speed Shaft 1pc

RH1030

10182-50T Two Speed Gear 1pc

RH1030

10183-45T Two Speed Gear 1pc

%

RH1030

10185-Battery Cover (EP) 1pc

s - -

RH1027/RH1028

10188-Battery Post 2sets

Il
AR BB

RH1027/RH1028

10189-Post for Rear Spur Gear
Cover 2pc

RH1027/RH1028

10190-Motor Mount (EP) 1pc

RH1027/RH1028

10191-S| i pper Complete(EF) 1set

-
-

RH1027/RH1028

Page 15 of 20




Part List

10192-S| ipper Pad(EP) 2pc

RH1027/RH1028

10193-S| ipper Gasket(EP) 2pc

RH1027/RH1028

10194-65T Spur Gear (EP) 1pc

RH1027/RH1028

10195P-S| ipper Shaft(EP) 1pc

RH1027/RH1028

10196-S| ipper Spring Bracket
(EP) 1pe

£

RH1027/RH1028

10197-S | ipper Spring(EP) 1pe

TAARRA

RH1027/RH1028

10198-S | ipper Coupler (EP) 1pc

E

RH1027/RH1028

10199-5 1 ipper Drive Cup 1pc

RH1027/RH1028

10200-BEARING BRACKET (EP) 1pc

10323-Pinion Gear 23T(EP) 1pc

ml

RH1027/RH1028

10324-Sway Bar 2Sets

1 1
11

RH1027/RH1028/RH1029/RH1030

10325-EP Chassiss plate 1pc

o [ 3

- ".

- -
& i y Y

RH1027/RH1028

10326-Rear Spur Gear Cover (EP) Tpc

> |

RH1027/RH1028

10327-Upper plate(EP) 1pc

RH1027/RH1028

10328-Center Drive Shaft(EP) 1pc

RH1027/RH1028

85034-Body C|ip(Medium Size)bpcs

85029-Body Clip(Small Size) épcs

Q
x.k -
\.,“\s O
i

Q ]\
-

10214-Shock Ball End 6épcs

g4 ¢
g8 &

10215-Servo Link Ball End épcs

FPFPPF
FFPF

10216-Steering Linkage Bal |
End 6pcs

10217-Rear Upper Linkage Ball
End 6pcs

oF o o
o o o

10218-Sway Bar Fix Plate bpcs

B8 6
B8 8

10219-Sway Bar Holders épcs

10220-Ball A 6pcs

Page 16 of 20




Part List

10221-Bal | B épcs

10222-Bal| C 6pes 10223-Ball D 6pes 10224-Shock O-ring(Lower) épcs

— - - -; : : ? F F "::" ":" ‘l:”
S o S } 20 S S (- - W -

10225-Diff O-ring Seal 6pcs

0 0 © o
e | ee |OC

10229-Pin ¢ 2*11 6pcs

10226-Shock seal cover 4pcs 10227-Tuned Pipe Seal & Fuel

10228-Pin ¢ 2%10 6pecs
Tank Seal 1set

10329-Hinge Pins (long & short) 10231-0ne Way Bearing 3pcs

10232-Bal | Bearing 15*%10%4 6pcs
1sets

& & &

10233-Bal | Bearing 10%5%4 6pcs

000 00O
000 00O

RH5190-E clip~4mm 6pec

10234-Metal Bushing 10*%5*%4 épcs

10235-Bal | Bearing 8%5%2. 5 6pcs 10236-E c|ip—8mm 4pc

10237-E clip-2. 5mm 6pc RH5102-Nylon Lock Nut M3 6pc RH5103-Nylon Lock Nut-M4 6pc

85148-Round Head Self Tapping 10238-Round Head Self Tapping 85179-Round Head Self Tapping 10239-Round Head Self Tapping
Hex Screw 2%6 dpcs Hex Screw 2*10 6pc Hex Screw 3*15 8pc Hex Screw M3*6 6pc

T IT JTRRTRE voevew

Page 17 of 20




Part

List

10240-Button Head Hex Screw
M3%8 6pc

TTTTTY

10241-Button Head Hex Screw
M3%10 6pec

TTTTT

85184-Button Head Hex Screw
M3*12 6pe

TTTTIT

10242-Button Head Hex Screw
M3*14 6pc

TTTTIT

85144-Ring Self Tapping Screw 3*44pc

TEEY

RH5116—Set Screw M3*3 6pc

RH5117-Set ‘Screw M4*4 6pc

85133-Button Head Hex Screw
M4x10 6pc

RH5562-Cap Head Hex Screw M3*8 Bpc

TTTTnT

10243-Cap Head Hex Screw
M3%10 6pc

L)

85182-Cap Head Hex Screw M3*10 6pc

TITITT

10244-Cap Head Hex Screw
M3%14 6pc

M

10245-Cap Head Hex Screw
M3*18 6Bpc

85118-Cap Head Hex Screw M3*15 6pc

L

85185-Cap Head Hex Screw M3%25 6pc

10246-Cap Head Hex Screw M3*28 6p

10247-Flat Head Hex M3%8 6pc

TITTYY

85125-Flat Head Hex Screw M3*10 8p

TTTT
ITTT

10248-F lat Head Hex Screw M3%12 6p

TTTTTT

10249-Flat Head Hex Screw M3*14 6p

T

85127-Flat Head Hex Screw
M3*18 3p

Il

10250-F |lat Head Hex Screw M3%20 6p

11l

10251-Flat Head Hex Screw M3*36 6p

LA
i

10541-Button Head Hex
ScrewM4dx*6 6pc

TTTTTY

Page 18 of 20




Part List

10253 - 1/10 Charger CE 1pc
10254 — 1/10 Charger UL 1pe
10255 - 1/10 Charger BS 1pc

2,

85274-Li-Po 2700mAh 7.4V 1pc

/4

H0028 — 3650 Brushless Motor 1pc

HO072 ks 45A ESC 1pc

HOO11 — 3kg/cm Servo 1pc

”H

3

H0029 — 550 Brushed Motor 1pc

HOO030 — Ni-MH 7.2V 1800mAh
HOO31 — Ni-MH 7.2V 3000mAh

1pc
1pe

HO050-400A ESC 1pc

H0012 - Battery Case 1pc
RH5189 — Receiver Switch 1pc

o

HOO14 - 2.4GHz Transmitter lpc

r.

HO068 2. 4G FS-GT2 TX&RX

RO159-Printed Body 1pc

RH1027/RH1028/RH1029/RH1030

RO162- Clear Body 1pc

RH1027/RH1028/RH1029/RH1030

10408-Sponge cover lpcs

=

RH1027/RH1028/RH1029/RH1030

10543-Bumper sponge lpc

RH1027/RH1028/RH1029/RH1030

10536-Front/Rear Body post lset

=

RH1027/RH1028/RH1029/RH1030

10544 —Rally tyre with foam 2pcs

RH1027/RH1028/RH1029/RH1030

10545 - Rally rim 2pes

& &

RH1027/RH1028/RH1029/RH1030

10546-Rally tyre compelete 2pcs

RH1027/RH1028/RH1029/RH1030

RO161-Printed Body 1pc

RH1027/RH1028/RH1029/RH1030

Page 19 of 20



Upgrade Parts List

108961 - Front Shock Plate
{Garbon)

18at

RH1006/RH1007 /RH1016/RH1017

10962 ~ Rear Shock Plate
(Garbon}

ISet

RH10086/RH1007/RH1016/RHIM T

10806-Battary Cover (Carbon) lset

RH1016/RH1017

10628-Hear Lower Susp. Arm
(AL) Zpc

AL

RH1006/RHI007/RH1016/RH1017

10807—Front Shocks (ALY Zpe

RH1006/RHT007/RH1018/RH1017

10808—Rear Shocks LAL) 2pc

-
g

Y Y

RH1008/RH1007/RHT016/RH1017

10811 — Steering Ackerman (AL} Tpg

e

A

RHTO0G/RH007/RH1018/RH1017

10912 = Front Susp, Holders
(AL} 1Set

S

RH1006/RH1007/RHIC1B/RHTIO1T

10913 = Front & Rear Brace(AL)
iSet

RH1006/RH1007

10914 = Rear Susp. Holders
(ALY 18et

RH1006/RH1007/RH1016/RH1G17

10715 = Rear Hub Garrier(AL) Zpo

RH1CG06/RH1007/RH1018/RH1017

1091éFront Top Plate (Carbon) 1pc

RH10D06/RH1007

10917 - Stesring Knuck e Arm
LAL) 2Set

e P

RH1006/RH1007/RH1016/RH1G17

10918 — Whes! Hub(AL) 4po

(ST

o7 NS

RH1006/RH1007/RH1016/RH1017

10919 - Upper Plate(AL) 1pc

RH1006/RH1007

10920 - Tuned Pips{AL) 1Set

RH1006/RH1007

10921 = Chassis Brace mount
(AL} Tpo

\./ﬁ: RH1006/RH1007

B5285 — Heatsink 1pc

RH1016/RH1017

10922 — Wheel e Set 15et

=4

=4

RH1006/RH100T /RH1016/RH1017

10923 — Alum Steering Arm 2pc

RH1006/RH1007/RH1Q16/RHIOTT

10824 — Alum Knucklie Arm Zpc
g ¥

RH1006/RH1007 /RH1016/RHIDIT

10825-Chass s Plate
LAL+Carbon i

I8et

RH1016/RH1017

10826-Upper Plate (Carbon) Ipc

RHTO16/RHIO17

10827—Front Lower Susp, Arm
(ALY ‘Zpec

AN

RH1006/RH1007/RH1-016/RH1017

Page 20 of 20




